
1

2

3

4

5

6

7

8

9
9

1

3

8

6

66

66

66

10

10

1111

11

11

1111

11

11

1111

12

12

11

1111

13

14

11

ITEM PART NO DESCRIPTION QTY
1 6001680 SIDE BAR 2
2 6001681 SUPPORT BAR 1
3 6001683 SIDE CHANNEL 2
4 6001685 REAR SCRAPER BAR 1
5 6001686 18" X 42" POLY DRUM 1
6 6001687 CARRIAGE BOLT, 3/8"-16 x 1" 8
7 6001688 AXLE SPACER 4
8 6000089 HEX HEAD BOLT, 3/8"-16 x 1-1/2" 2
9 6001284 HEX HEAD BOLT, 3/8"-16 x 2-1/2" 2
10 3000511  HEX HEAD BOLT, 3/8"-16 x 1" 2
11 300061 C-LOCK NUT, 3/8"-16 14
12 404391 CLEVIS BAR 2
13 6000533 HITCH PIN 1
14 300084 HAIRPIN COTTER PIN 1

6

Repair Parts


	Cover Page
	Drawing View117

	Safety Rules
	Contents
	Drawing View2
	Drawing View5
	Drawing View8
	Drawing View10
	Drawing View12
	Drawing View19
	Drawing View107
	Drawing View108
	Drawing View110
	Drawing View112
	Drawing View116
	Drawing View124
	Drawing View126
	Drawing View134

	Instructions
	Drawing View22
	Drawing View24
	Drawing View29
	Drawing View31
	Drawing View32
	Drawing View34
	Drawing View35
	Drawing View38
	Drawing View39
	Drawing View40
	Drawing View41
	Drawing View45
	Drawing View52
	Drawing View54
	Drawing View56
	Drawing View57
	Drawing View58
	Drawing View59
	Drawing View60
	Drawing View61
	Drawing View62
	Drawing View63
	Drawing View68
	Drawing View70
	Drawing View72
	Drawing View76
	Drawing View77
	Drawing View78
	Drawing View79
	Drawing View81
	Drawing View83
	Drawing View85
	Drawing View86
	Drawing View88
	Drawing View89
	Drawing View90
	Drawing View91
	Drawing View103
	Drawing View105
	Drawing View122
	Drawing View136
	Drawing View137
	Drawing View140
	Drawing View141

	Operation
	Warranty
	Repair
	Drawing View95
	Drawing View120

	Sheet9



